OUNAAI Ne12 3AKPLITOE AKLIMOHEPHOE CBUECTBO "BHELITOPICEPBUC"
BRANCH NO.12 CLOSED JOINT-STOCK COMPANY "VNESHTORGSERVIS"

Ten, : {06442) 7.34-25 7-33-20 7-33.82
ake: (08442) 7-33-78

Tel: (06442) 7-34-25 7-3320 7-33-82
Fax:(06442) 7-33-76

CEPTUPUKAT KAYECTBA Ne

Hara TWer 143 1 nucros

i .08.
QUALITY CERTIFICATE Ne 23718 Dare ihe-sute Sheet 1 of 1 sheets
CBUABTENLCTES O NPUEMOYHBIX HCNBITaHUSX !
Inspection certificate FOCT 7566 -94
KonTpakr Na BTC12-TA/12 o1 15.12.2017 . 3akes Ne 4424
Contract Ne cneuntbukauus 127 Production order Ne E i
Monyuartens:
Applicant
Baron Ne ¥
64304919 -
RW-car Ne i
HaumeHosaHUe Tosapa: ropAYeKaTansit cTanbHol nver ¢ oBpesHbimu *|Crangapr:
KPOMKEMK Standard:
Description of goods: hot rolled steel plates with sheared adges rOCT 380-05
) FOCT 14637-89, CB
Maprka cranu rOCT 19903-15, B, IH, O, v4
: Crien-5 YGNOBUA 3aKa3a

Grade of sieel

Cocroanue nocraskd:  ropRYeKaTaHei

Delivery condition: as-rolled

Ne Homeps Homepa Pasmephl, mm Konuuecrao Teopernveckui

no3uLy nnasok napTuWia |- Dimensions, mm ToBapa, BEC, T
Tonuuna Wupuna Jnuxa wr/mecr Thaoratical
| itern Cast Ne Test Ne Thickness Width Langth Quantity/pcs weight tn

" 19K23566 13096 12 1500 6000 - 32 27,136

2 19K23566 13095 10 1500 6000 55 38,885

OBuwee konwuecTao: a7 Oﬁmua\;g.ogg@qecmﬁ sec: 66,021
Total guantity (pes): apretical - weight (tn) ;

Nuserssna 7. 11,00.2010 1:05:32
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Beinnaska : KOHBEPTOPHLIR cnocos RPOM3BOACTRA Caprudpukar kavecTaa Ne

Stoelmaking process ; basic oxygen steal making i Quslity cartificats Na Sans
lHouep Xumuvecxud cocras, % Chemical somposition, %
pre R - N T N N 00 20 0 T By [ NT vV TWMe] T [As [ "o CE
Casthe X100 X 1000 X100 X 1000 X 100
19K23566 15 48 18 B8 13 1 0.7 0.8 4.3 2
PESYNBLTATBl  UCALITAHUN TEST RESULTS
Vienuranye Ha pacTamenue u yaspHod HIrug Tanslls and ct tes
Pasuepu 13(J) BHeprus yaapa KU
ofpasua OrSep obpasua Tou- | fipe- | Npe- Ornes. Cyxe- Enargy Absorption
nepe- | nen nen wue 12=(J/8m2) Ypspras ersxocre KCU Warus
Ne D.m, of Specimen Typa Yanu- Impact strength
napTHK |_specimen rexy- | npou. [ 3={J/am2} VYaapwan endkocTs noche
wermi | weern | woern A MBXBHUYBCKArD CTapsHiA
TaRM-{ wnmpw- [ Meero, | Han- | Mono- Tanwi
Ha Ha PEENE | WeHue |, Yield | Ten- Elon. Re- |- ::::r .u:;‘:,m i
wne Test | point, | sile gation due-
tion e
o6t thick | width, { Loca | Direc Posi tam- stre- Bend
Ne negs, | mm tion tion tion pera- ngth T oof
mm ture Rel Rm, Losb6svry | area Z
"] C* | Nrmm* | Nimm* % % SHavanua Values
= 1 2 3 n
13098 12 30 T +20 | 282 | 431 20.5 sat
: 12 30 T +20 | 288 | 438 29.0 sat
. 10 10 T. -20 2 76 74 7 .76
10 10 i -20 2 74 78 74 1 75
10 10 T +20 3 3 1041 101 101 | 102
10 10 T +20 3 99 98 102 | 100
10 10 L +20 4 102| 108 | 107 | 108
10 10 L +20 4 111 113 | 106 ] 111
13095 10 30 T +20 | 294 | 431 28.0 sat
10 30 T +20 | 301 | 436 280 sal
10 10 T -20 | - 2 89 84 81 | 88
10 10 At 20 2 83 79 77 | 80
7.5 10 T +20 3 101 97 102 | 100
15 10 T +20 3 99 103 | 104 | 102
10 10 L +20 4 106 108 | 101 | 105
10 10 L +20 4 1041 107 | 104 | 105
.

.'Jlapmpcuxn.’
Marking:
Knediroava:
Hard stamp:

Liramn akcnepra
Expert's stamp

C4.201% 1:18:22 {UD24UDF 3-8 E QUF IS BAFBEIFF OIF61 D488}
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